1y

f‘ 1 Go fW Australi Ty
‘ ‘ D-:?;\v’;::‘mr?tr}:toWat:?;iznsnl:?rg:maemal Regulation DeC I S I O n Re p O rt
= I

)

Application for Works Approval

Division 3, Part V Environmental Protection Act 1986

Works Approval Number W6210/2019/1

Applicant Agnew Gold Mining Company Ltd Pty
ACN 098 385 883
File Number DER2018/001699

Agnew Village Waste Water Treatment Plant

Premises

Part of Mining Lease M36/171

Leinster WA 6437

As defined by the coordinates in Schedule 1
Date of Report 17 May 2019
Status of Report Final

Works Approval: W6210/2019/1 I



Table of Contents

1. Definitions of terms and aCroNYMS ........cuuviiiiiiiie i e e e eeeaans 1
2. Purpose and scope Of @SSESSMENT ......ccciiiiiiiiiiiiiiie e 3
[...]
8.6.3 Description of potential adverse impact from the emission ...................c........ 23

B.6.4  Criteria for aSSESSMENT........uuuiii i e e e e e e e e aees 23

BBE  APPICANt CONMIOIS ..o 24

BB.E  KeyfiNdiNgS.....ooooo o, 25

L A O0] 11T [U L= o [of PP 26

B.6.8 Likelihood of RiSK EVENL .........ciiiiiiiiieecie e 26

8.6.9 Overall rating for WWTP rupture of pipes, storage tank failure and irrigation.26
8.7 Summary of acceptability and treatment of Risk EVENtS ...........coovvvviiiiiiiiieeenieies 26
ReguIatory CONTIOIS ..o e e aaae 28
9.1 WOrks APProval CONMIOIS. ........coeiiiiiiiiiee et e e e e e e e e e e e e eaeees 28

8.1.1  Stormwater infrastructure and equUIPMENt............ovviiiieeiiriieiieee e 28

9.1.2  WWTP infrastructure and equUiPMENt...........ccoovvriiiiiinie e e e 28

3.1.3  Works Approval reporting ......coooeeeeeee e 28

3.1.4  MONItoring rEQUINEIMENTS ......ccoeiiiieeeee e 29

WOIKS @PPIOVAL ... 29
9.2 LICENCE CONMIOIS ...ttt e e e e ettt e e e e e e e eeeeetaa e e e e eeeeenenes 30

821 Operational requirements for the WWTP ..., 30

B.2.2  LICENCE FEPOIMTING ....ceiiieeeeee e 30

B.2.3  MONIOMING oo 30
Determination of Works Approval conditionS........ccccciiiiiii, 30
Applicant’s COMMENTES.............coooiiiii i 31

Works Approval: W6210/2019/1



L2, CONCIUSION e 31

AppendixX 1: KeY dOCUMENTS ... 32
Attachment 1: Issued Works Approval W6210/2019/1 .........ccoovviieiiiiiiiieeeeiiieeeeee, 34
LI o] F= I O I = T o T o P RPPRSUR 1
Table 2: Documents and information submitted during the assessment process...................... 3
Table 3: Prescribed Premises Categories in the Existing Licence .............ccccoooeeiiiee, 4
Table 4: Effluent SPECIfICAtIONS..........cooi i 5
Table 5: Category 54 INfraStrUCIUME ........oii e e e e e e e e eaeees 8
Table 6: Relevant approvals and tENUIE..........oouiueiii e e et eeeaeeeeees 9
Table 7: Works approval and liCENCE NISTONY ........cooviiiiiiii e 11
Table 8: Receptors and distance from activity boundary ............cccccviiiiiii i, 11
Table 9: Environmental ValUES ..........coooi i 12
Table 10: Groundwater and WatEr SOUIMCES..........uuiiiieeeieeeeiiiiaseeeeeeeeeaiiasseeeeeeeeannenaaaaeaeeeennnes 12
Table 11: Identification of emissions, pathway and receptors during construction.................. 14
Table 12: Identification of emissions, pathway and receptors during operation ...................... 16
Table 13: RISK FatiNG MALIIX.......coiiieeeeeeee e 18
Table 14: Risk Criteria table..........oeeeiiiiie e e e e et e e e e e eaaee 18
Table 15: Risk treatment table ........ooooeiiiiii 19
Table 16: Risk treatment table ............iiiii i e 22
Table 17: Risk treatment table ............iii i 24
Table 18: Risk aSSESSMENT SUMIMAIY ........ccciiiiiiiiiii e ee et e e e e e e e e e eattba s e e aeeeeennes 26
Table 19: Summary of regulatory controls to be applied............ccoooviiiiiiieeiiiee e, 28
Table 20: Proposed construction SChedule............coooiiiiiiiiiiiiiii e e e 29
Table 21: MONItoring rEQUINEIMENTS........ooi i 29
Table 22: Wastewater Irrigation QUAILY ..........oouuiiiiiii i e enaens 30
Table 23: Summary of conditions to be applied...........oooo 31

Works Approval: W6210/2019/1



1. Definitions of terms and acronyms

In this Decision Report, the terms in Table 1 have the meanings defined.
Table 1: Definitions

Term Definition
AACR Annual Audit Compliance Report
ACN Australian Company Number
AER Annual Environment Report
Category/ Categories of Prescribed Premises as set out in Schedule 1 of the

Categories/ Cat.

EP Regulations

Decision Report

refers to this document.

Delegated Officer

an officer under section 20 of the EP Act.

Department

means the department established under section 35 of the Public
Sector Management Act 1994 and designated as responsible for the
administration of Part V, Division 3 of the EP Act.

DWER

Department of Water and Environmental Regulation

As of 1 July 2017, the Department of Environment Regulation
(DER), the Office of the Environmental Protection Authority (OEPA)
and the Department of Water (DoW) amalgamated to form the
Department of Water and Environmental Regulation (DWER).
DWER was established under section 35 of the Public Sector
Management Act 1994 and is responsible for the administration of
the Environmental Protection Act 1986 along with other legislation.

EP Act

Environmental Protection Act 1986 (WA)

EP Regulations

Environmental Protection Regulations 1987 (WA)

m3 cubic metres
Minister the Minister responsible for the EP Act and associated regulations
NEPM National Environmental Protection Measure

Noise Regulations

Environmental Protection (Noise) Regulations 1997 (WA)

Occupier has the same meaning given to that term under the EP Act.
Prescribed has the same meaning given to that term under the EP Act.
Premises

Works Approval: W6210/2019/1




Premises

refers to the premises to which this Decision Report applies, as
specified at the front of this Decision Report

Primary Activities

as defined in Schedule 2 of the Revised Licence

Risk Event

As described in Guidance Statement: Risk Assessment

UDR

Environmental Protection (Unauthorised Discharges) Regulations
2004 (WA)

Works Approval: W6210/2019/1




2. Purpose and scope of assessment

Agnew Gold Mining Company Pty Limited (AGMC) has applied for a works approval to
construct a wastewater treatment plant and irrigation area within mining tenement M36/171.

The application specifically requests approval for the construction of:

¢ a Waste Water Treatment Plant (WWTP) to accommodate the requirements of the 800
person accommodation village (camp); and

e anirrigation area for the disposal of the treated wastewater.

2.1  Application details
Table 2 lists the documents submitted during the assessment process.

Table 2: Documents and information submitted during the assessment process

Document/information description Date received

AGMC Application form including;
Attachment 1A — ASIC Company Extract;
Attachment 1B — Tenement Details;
Attachment 3B — Proposed disturbance area,;
Attachment 3C — Flora report;

DMIRS approval;

DoH application; 19 December 2019
General Query DPLH;
Premises location map;
Sensitive receptors;

Supporting information document titled “ Agnew Gold
Mine Works Approval Application M36/171”- 18 December
2018

Cost of project

Email: Response from Matt Collier to request for further

information received. 21 February 2019

Email: Response from Matt Collier to request for further

information received. 22 February 2019

Email: Revised WWTP design from Matt Collier 1 April 2019

Email: Boundary Map from Ashleigh Shelton 29 April 2019

3. Background

The Applicant (AGMC), a wholly owned subsidiary of Gold Fields Australia Pty Ltd (GFA), own
and operate the Agnew Gold Mine (L4611/1987/11). AGMC proposes to construct an 800
person accommodation village/camp within mining tenements M36/171 and M36/27.

On 19 December 2018, AGMC submitted an application for a works approval under the EP
Act for a wastewater treatment plant and irrigation area for the disposal of treated wastewater
within mining tenement M36/171. Following the completion of the works AGMC proposes to

Works Approval: W6210/2019/1



apply to amend licence L4611/1987/11 to include the WWTP (category 54).
Table 3 lists the prescribed premises categories that have been applied for.

Table 3: Prescribed Premises Categories in the Existing Licence

Classification Description Approved Premises
of Premises production or design
capacity or throughput

Sewage facility: premises —

(&) on which sewage is treated (excluding septic tanks); or

Category 54 200m? per day
(b) from which treated sewage is discharged onto land or
into waters.
4, Overview of Premises

4.1  Operational aspects

The operational aspects as defined within Agnew Gold Mine Works Approval Application
M36/171 Supporting Document Road, 18 December 2018 are detailed below.

Category 54 — Sewage facility

A WWTP will be constructed to treat wastewater from the ablutions and other facilities at the
accommodation village. Wastewater from the camp will be collected via buried piping in a
wastewater pump station and pumped to the WWTP. The WWTP will consist of a 200 kL
sequencing batch reactor (SBR) system. The application details the following relating to the
operation of the SBR systems (refer to fig 1 below):

1. Filling of the reactor basin (2 anoxic fill periods per cycle);

Raw wastewater, once collected by the gravity sewer system, is pumped to the WWTP via a
duty/standby sewage pump system. The pumps remove large solids so that they do not cause
blockages, wastewater is pumped into the plants Equalisation Tank sewage from the pump
station after being processed by the inlet bar screen. The Equalisation tank also provides a
buffer against peak inflows and provides a steady inflow into the SBR aeration tanks.

2. Reaction phase (combination of aerobic and anoxic phases to achieve high levels of
BOD and nitrogen removal);

An aerobic and anaerobic process occurs in SBR tanks where other micro-organisms, such as
Zoogloea, Protozoas and Rotifers treat all wastewater. The anoxic period provide de-
nitrification (nitrogen removal). The Aerobic period provides the biological oxidation of the
organic matter (BOD removal and nitrification).

3. Settling phase;
The settling period allows for time where all solids settle to the base of the SBR tank.
4. Decant phase;

The decant period is where clear liquor is decanted from the top of the SBR tank and
discharged to the irrigation tank. The decant pumps are controlled based on time and the low
level float switch located in the SBR tank.

5. Idle phase.

During this phase, a small amount of activated sludge at the bottom of the SBR tank is
pumped out (a process called wasting). Sludge will be held in sludge tank. The sludge is then
drawn from the sludge storage tank, dosed with polymer (Coagulant) and transferred to the
geobags for dewatering. The dry sludge cake from the geobag is then removed from site or

Works Approval: W6210/2019/1



disposed to site landfill area. The supernatant from the dewatering area is collected by the
return sump and transferred back to the WWTP for reprocessing. Overflowing supernatant
from the sludge tank is transferred by gravity to underground sewage transfer station and
pumped to the Equalisation tank.

6. Dosing

A sodium hypochlorite dosing pump is used to pump chlorine to the recirculation stream in the
irrigation tank. An online chlorine analyser will provide a reading of chlorine levels in the
irrigation tank. The chlorine will be stored in the 1000L sodium hypochlorite tank.

7. lrrigation

The irrigation tank will store treated effluent and reverse osmosis (RO) reject water (brine
waste). The RO plant is in the same facility as the WWTP. The applicant intends to transfer a
maximum of 100m?/day of brine waste (3099mg/L of total dissolved solids) to the WWTP
irrigation tank. The brine waste will be diluted with a maximum of 200m?day of effluent. The
preferred method of disposal would be buried dripper irrigation for a mining camp lawn with
the warning sings (but not fenced) and on wet days or if the area appears to be sufficiently
watered, the treated effluent tank will discharge by pump to a 93,000m? (inclusive of a spray
field buffer) spray field. The total maximum discharge to the irrigation area will be
approximately 300m3/day (1164mg/L of total dissolved solids). The online chlorine analyser
will measure the chlorine levels in the tank. The chlorine analyser will send the reading directly
to the chlorine dosing pump and will provide chlorine should it be required.

8. Effluent quality

Effluent from the WWTP will be treated to a secondary level of treatment (Category D) in
accordance with Water Quality Protection Note 22 (WQPN 22) and to comply with a Low
Exposure Risk Level (level of human contact) in accordance with DoH, 2011, with effluent
achieving the specifications detailed in Table 4.

Table 4: Effluent specifications

Analyte Units Value
Biochemical Oxygen Demand mg/L <20
Total Suspended Solids mg/L <30
Total Dissolved Solids mg/L <1164
Total Nitrogen mg/L <40
Total Phosphorus mg/L <8
Chlorine Residual mg/L >0.2-2
pH pH units 6.5-8.5
E.coli cfu/100mL <1000

9. Commissioning
The commissioning process for the WWTP will have the following phases:

e Pre-commissioning- comprising static checks on un-powered equipment to confirm that
the infrastructure has been built according to specification,

Works Approval: W6210/2019/1



¢ \Wet commissioning- comprising test operation of equipment and facilities with water;
and

e Waste water commissioning- comprising test operation of equipment and facilities with
waste water.

Works Approval: W6210/2019/1



L] " E L 3 L A " H " 2 ﬂ z " 2 " ] L » L " L k]
TErsdsaTiy FUiNTS
w1 [hie, #5213 TEE E FLAGE — SSHEEN MLET
T2 |mes, #5133 ALE E FLASE — 550 DUMET

BITES:
% FUMER Th WWTF [KTROL FaMEL BY

e
3. FOWER T0 4E FOIT CHESICAL STHAE
BUTEW BOARD BY CTHERS.

gz gl e
T o e = [ TRIETAR WATER SOLLTIRE FTT LTD GOLFELDE AUSTRALE
| AT T = rm R ShEw GALD FRIECT
l\.\.ll? TR'STAR TICELT dop FINCPL SDR CLASS C WWTF
T M WATER SOLUTIONGSTE LATOUT
iy ok R - e T T
A 4'" ,
H 3 ) | o | | ok 3 [ T | o || e R Ty - ™" B P124,5-M-107 | i
L]
G M s R et oF Tk G sl #T O Ul‘ﬂlﬁfﬂ“ WH=T B s

Fig 1: Site layout 1

Works Approval: W6210/2019/1




H:::’ s = : = —

R St 1 U R T T =—.
i " e " | TRISTAR =5 e e 5
ma.- WATER SSLUTONS = A1
- = — e e - e = [ o] o - W e e a PILS-M-1N 8
Y [— [P [ [ —_— —

Fig 2: Site layout 2

Works Approval: W6210/2019/1 7



4.2

Infrastructure

The WWTP facility infrastructure, as it relates to Category 54 activities, is detailed in Table 5
and with reference to the Site Plan.

Table 5 lists infrastructure associated with each prescribed premises category.

Table 5: Category 54 infrastructure

Infrastructure

Site Plan Reference

Prescribed Activity Category 54

sewage.

Wastewater from the camp site ablutions will be treated in a sequencing batch reactor system WWTP
before being discharged to a dedicated spray field. The plant will have capacity to treat 200 m3/day of

1

Pump station (TK-109)
2 x Sewage pumps (PU-101 and PU-102)
Pipelines will be HDPE with welded joints

Inlet Screen (SS-101)

Equalisation tank (TK-101)

Mixer pump (PU-103)

Balance pump (PU-104/105)

Pipelines will be HDPE with welded joints

2 x Aeration tanks (TK-103)
Submersible aerator/mixer (PU-107)
Dissolved oxygen sensor
Level switches
2 x Decant pumps ( PU-108 and PU-109)
Pipelines will be HDPE with welded joints

1 x Sludge tank (TK-107)
2 x Sludge pumps (PU-110 and PU-111)
Underground sewage transfer station (TK-110)

Pipelines will be HDPE with welded joints

1 x sodium hypochlorite storage tank (TK-106)
Sodium hypochlorite dosing pumps (PU-112 and PU-119)
Pipelines will be HDPE with welded joints

Irrigation tank (TK-108)

Irrigation pumps (PU-115 and PU-116)

Stop filter backwash pumps (PU-117 and PU-118)
Chlorine dosing pump (PU-119)

Recirculation pump (P-120)

On-line chlorine analyser (CT-101)

As shown in Figures 1 and 2:
WWTP and Sprayfield

Works Approval: W6210/2019/1




Infrastructure Site Plan Reference

e Pipelines will be HDPE with welded joints

7 e Afenced spray field ( 1200mm high 2 strand steel wire
fencing)

e Pipelines will be HDPE with welded joints
e Safety signage every 50m of fencing
e irrigation field sized to 93,000m?, inclusive of a spray drift buffer

e |ndividual branch line flush valves

4.3 Exclusions to the Premises

The Applicant will also be constructing the following infrastructure at the Premises which is not
within the scope of this assessment:

e Single person quarters;

e Mess facilities;

e Swimming pool;

e Gymnasium;

e Laundry facilities;

o Workshops

o Fuel storage area

e Access roads and power networks;

o Borefields;

e Laydown areas used during construction activities;
e Bioremediation pad;

e Topsoil stockpile;

e An alternative access track to the Lawlers lookout;